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Code of Federal Regulations 47 Part 15 — Radio Frequency Devices
Subpart C — Intentional Radiators Section 15.247
Operation within the bands 902 - 928 MHz, 2400 - 2483.5 MHz,
5725 - 5875 MHz, and 24.0 - 24.25 GHz.

THE FOLLOWING MEETS THE ABOVE TEST SPECIFICATION

Formal Name: ePMP Station 5.7GHz (or 5.2GHz or 5.4GHz) Radio

with 23dBi Panel or 30dBi Dish antenna
Kind of Equipment: Point-to-Point or Point-to-Multipoint Digital Transmission Transceiver
Frequency Range: 5740 to 5835 MHz (20 MHz bandwidth)

5750 to 5825 MHz (40 MHz bandwidth)

5270 to 5330 MHz (5.2 GHz xcvr with panel or dish antenna) reported to the FCC in report # 19892
5495 to 5705 MHz (5.4 GHz xcvr with panel or dish antenna) reported to the FCC in report # 19894

Test Configuration: Stand-alone

Model Number(s): C058900P122A (connectorized model)
Model(s) Tested: C058900P122A

Serial Number(s): ESN/MAC Address: 000456C560B4
Date of Tests: March 24 to March 31, 2014

Test Conducted For: Cambium Networks

3800 Golf Road, Suite 360
Rolling Meadows, IL 60008, USA

NOTICE: “This test report relates only to the items tested and must not be used by the client to claim product
endorsement by NVLAP or any agency of the U.S. Government”. Please see the "Description of Test Sample" page listed
inside of this report.

© Copyright 1983 — 2014, D.L.S. Electronic Systems, Inc.

COPYRIGHT NOTICE
This report must not be reproduced (except in full), without the approval of D.L.S. Electronic Systems, Inc.
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ELECTRONIC SYSTEMS, INC.

Company:
Model Tested:
Report Number:
DLS Project:

166 South Carter, Genoa City, W1 53128

1.0

Summary of Test Report

Cambium Networks
C058900P122A
19896

6493

It was determined that the Cambium Networks ePMP Station 5.7GHz Radio, Connectorized model:
C058900P122A with 23dBi Panel or 30dBi Dish antenna added, complies with the requirements of CFR
47 Part 15 Subpart C Section 15.247.

Applicable Technical Requirements Tested:

Section Description Procedure Note | Compliant?
FCC 15.247(b)(3) Fundamental Emission Output FCC Publication 1 Yes
Power — Conducted KDB 558074 D01 DTS
Meas Guidance v03r01
Section 9.2.3.1-AVGPM
FCC 15.247(e) Maximum Power Spectral FCC Publication 1 Yes
Density - Conducted KDB 558074 D01 DTS
Meas Guidance v03r01
Section 10.3-AVGPSD-1
FCC 15.247(d) Maximum Unwanted Emission FCC Publication 1 Yes
Levels — Conducted KDB 558074 D01 DTS
Meas Guidance v03r01
Sections 11.0, 11.2, 11.3
FCC 15.247(d) Operating Band Edge FCC Publication 1 Yes
Measurements - RF Conducted KDB 558074 D01 DTS
Meas Guidance v03r01
Section 11.0
FCC 15.247(d), Max Unwanted Emission Levels | FCC Publication 2 Yes
FCC 15.205 into Restricted Frequency Bands - | KDB 558074 D01 DTS
Radiated Meas Guidance v03r01
Section 12.0 & 12.1

Note 1: RF conducted measurement.
Note 2: Radiated emission measurement.

2.0 Introduction

From March 24 through March 31, 2014 the ePMP Station 5.7GHz Radio, Model C058900P122A, as
provided from Cambium Networks, was tested with a 23dBi Panel or a 30dBi Dish antenna to the
requirements of CFR 47 Part 15 Subpart C Section 15.247. To meet these requirements, the procedures
contained within this report were performed by personnel of D.L.S Electronic Systems, Inc.
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3.0 Test Facilities

D.L.S. Electronic Systems, Inc. is a full service EMC/Safety Testing Laboratory accredited to ISO
17025. NVLAP Certificate and Scope can be viewed at http://www.dlsemc.com/certificate. Our
facilities are registered with the FCC, Industry Canada, and VCCI.

Wisconsin Test Facility: Wheeling Test Facility:
D.L.S. Electronic Systems, Inc. D.L.S. Electronic Systems, Inc.
166 S. Carter Street 1250 Peterson Drive

Genoa City, Wisconsin 53128 Wheeling, IL 60090

4.0  Description of Test Sample

Description:

Point-to-Point or Point-to-Multipoint 5.7GHz 802.11n fixed indoor/outdoor transceiver with either
20 MHz or 40 MHz channel bandwidth. OFDM modulation. This is a software defined radio. This
report includes data to show compliance of the radio with a 23dBi Panel or 30dBi Dish antenna added.

Type of Equipment
Stand-Alone
Freguency Range:

5740 to 5835 MHz (20 MHz bandwidth)
5750 to 5825 MHz (40 MHz bandwidth)

5270 to 5330 MHz (5.2 GHz xcvr with panel or dish antenna) reported to the FCC in report # 19892
5495 to 5705 MHz (5.4 GHz xcvr with panel or dish antenna) reported to the FCC in report # 19894

Physical Dimensions of Equipment Under Test:

Connectorized Unit: Length: 3 in. Width: 1 in. Height: 8.5 in. (tested with Panel or Dish antenna)
Integrated Unit:: Length: 4 in. Width: 2 in. Height: 10 in. (not tested) - it is larger with an
integral antenna

Power Source:

29 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Power supply model: PSA-15M-300 (SM)
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Internal Frequencies:

940 - 1000 kHz (Switching Power Supply Frequency)
40 MHz, 25 MHz, 4 MHz

Transmit Frequencies Used For Test Purpose:
20 MHz Channel Bandwidth: Low channel: 5740 MHz
Middle channel: 5775 MHz
High channel: 5835 MHz
40 MHz Channel Bandwidth: Low channel: 5750 MHz
Middle channel: 5785 MHz
High channel: 5825 MHz

Power Settings noted on the test data

Type of Modulations:
OFDM: 802.11n

Description of Circuit Board(s) / Part Number:

Cambium Networks Connectorized 00456C560B4

PC Board ESN/MAC Address

MARS 23dBi Panel Antenna MA-WA56-DP23
ARC Wireless Solutions 30dBi Dish Antenna ARC-DA5830SD1
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50  Test Equipment

A list of the equipment used can be found in the table below. All primary equipment was
calibrated against known reference standards with a verified traceable path to NIST.

D.L.S. Wisconsin

N Model Serial Cal Cal Due
Description | Manufacturer e Uil Frequency Range Baien Chiee
Receiver Rohde & ESI 40 837808/005 20 Hz — 40 GHz 7-23-13 7-23-14
Schwarz
Preamplifier Rohde & TS-PR10 032001/003 9 kHz — 1 GHz 1-4-14 1-4-15
Schwarz
Preamp Ciao CA118-4010 101 1GHz-18GHz 2-14-14 | 2-14-15
Horn EMCO 3115 9903-5731 1-18GHz 7-11-13 7-11-15
Antenna
Filter- High- Planar HP8G-7G8-CD- PF1225/0782 | 7.5GHz-18GHz 8-14-13 8-14-14
Pass SFF
Filter- High- Planar HP8G-7G8-CD- PF1226/0782 | 7.5GHz-18GHz 8-14-13 8-14-14
Pass SFF
Preamp Miteq AMF-8B-180265- 438727 18GHz-26GHz 8-13-13 8-13-14
40-10P-H/S
Preamp Rohde & TS-PR40 052002/025 26GHz-40GHz 5-28-13 | 5-28-14
Schwarz
Horn EMCO 3116 2549 18 — 40GHz 9-6-12 9-6-14
Antenna
High Pass K&l 11SH10- 8 18-40GHz 3-6-14 3-6-15
Filter 18000/T40000-K-K
20 dB Aeroflex/ 75A-20-12 1071 DC -40 GHz 8-13-13 8-13-14
attenuator weinschel
20 dB Anritsu 42N50-20 000451 DC - 18 GHz 3-16-13 3-16-15
attenuator
10dB Pasternack PE7014-10 DLS#198 DC - 18 GHz 3-16-13 3-16-15
attenuator Enterprises
Receiver Rohde & ESI 40 837808/006 20 Hz — 40 GHz 7-23-13 7-23-14
Schwarz
Low Pass Mini-Circuits VLFX-1125 RUU926009 DC-1 GHz 8-13-13 8-13-14
Filter 20
Preamplifier Rohde & TS-PR10 032001/004 9kHz-1GHz 1-4-14 1-4-15
Schwarz
Antenna EMCO 3104C 00054892 20 MHz - 200 9-13-12 9-13-14
MHz
Antenna EMCO 3146 1205 200 MHz -1 GHz | 9-19-12 9-19-14
Thermal Rohde & NRP-Z51 1138.0005.03 DC - 18GHz 12-12-13 | 12-12-14
Power Sensor Schwarz -104290-Wq
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6.0

7.0

Test Arrangements

Radiated Emissions Measurement Arrangement:

All radiated emission measurements were performed at D.L.S. Electronic Systems, Inc. and set
up according to FCC KDB 558074 D01 DTS Meas Guidance v03r01 and ANSI C63.10-2009,
unless otherwise noted. Description of procedures and measurements can be found in Appendix
B — Measurement Data. See Appendix A for photos of the test set up.

Unless otherwise noted, the bandwidth of the measuring receiver / analyzer used during testing is
shown below.

Frequency Range Bandwidth (-6 dB)
10 to 150 kHz 200 Hz

150 kHz to 30 MHz 9 kHz

30 MHz to 1 GHz 120 kHz

Above 1 GHz 1 MHz

RF Conducted Emissions Measurement Arrangement:
All RF conducted emission measurements were performed at D.L.S. Electronic Systems, Inc.
and set up according to FCC Publication KDB 558074 D01 DTS Meas Guidance v03r01 and

ANSI C63.10-2009, unless otherwise noted. Description of procedures and measurements can be
found in Appendix B — Measurement Data. See Appendix A for photos of the test set up.

Test Conditions

Normal Test Conditions:
Temperature and Humidity:
68°F at 32% RH (or as noted)
Supply Voltage:

29 VDC (Power Over Ethernet to Radio)
120 Vac, 60 Hz using Power supply model: PSA-15M-300 (SM)
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8.0  Modifications Made To EUT for Compliance

None noted at time of test.

9.0  Additional Descriptions

Testing was performed at low, mid, and high channels over 2 modulation bandwidths
(20MHz & 40MHz). The antenna ports were tested (Channel 0 & 1) using the
connectorized model attached to either the 23dBi Panel or 30dBi Dish antenna. Worst
case emissions were recorded.

Emission Designators: 20M0x1D, 40MO0x1D
Power Settings noted on the test data.

10.0 Results

Measurements were performed in accordance with FCC Publication KDB 558074 D01
DTS Meas Guidance v03r01 and ANSI C63.10-2009. Graphical and tabular data can be
found in Appendix B at the end of this report.

11.0 Conclusion

The ePMP Station 5.7GHz Radio, Model C058900P122A with either the 23dBi Panel or
30dBi Dish antenna, as provided from Cambium Networks tested from March 24 to
March 31, 2014 meets the requirements of CFR 47 Part 15 Subpart C Section 15.247.
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Appendix A — Test Photos

Photo Information and Test Setup:

ItemO:

Iteml:
Item2:
Itema3:
Item4:

Cambium Networks ePMP Station 5.7 GHz OFDM MIMO Radio,

Model C058900P122A

Unshielded CAT 5e POE Cable - 1.5 meters long

Unshielded CAT 5e Ethernet Cable - not terminated - 8 meters long

Phihong Power Supply PSA-15M-300(SM)

MARS model MA-WA56-DP23 4.9-6.1 GHz 23 dBi Panel antenna, SN: 5111
or ARC Wireless Solutions model ARC-DA5830SD1 4.94-5.875 GHz 30 dBi
Dish antenna, SN: none

Radiated - Below 1 GHz - Front - with 23dBi Panel Antenna
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Appendix A — Test Photos

Radiated - Below 1 GHz - with 23dBi Panel Antenna
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Appendix A — Test Photos

Radiated - Above 1 GHz - Front & Side - with 23dBi Panel Antenna
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Appendix A — Test Photos

Radiated - Below 1 GHz - Front - with 30dBi Dish Antenna
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Appendix A — Test Photos

Radiated - Below 1 GHz - Back - with 30dBi Dish Antenna
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Appendix A — Test Photos

Radiated - Above 1 GHz - Front & Side - with 30dBi Dish Antenna
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19896

6493

RF Conducted
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Appendix B — Measurement Data
B1.0 Fundamental Emission Output Power - Conducted
Rule Section: Section 15.247(b)(3)

Test Procedure: FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

Section 9.2.3.1 — AVGPM (Measurement using an RF average power
meter with a thermocouple detector)

Description: As an alternative to spectrum analyzer or EMI receiver measurements,
measurements may be performed using a wideband RF power meter with
a thermocouple detector or equivalent.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz
channel bandwidths at the low, middle and high channels of operation.
EUT was set to transmit continuously with a 100% duty cycle.

Limit: Point-to-Point mode: 15.247(b)(3) and (4)(ii): 1 Watt (30 dBm) for 30

dBi Dish and 23 dBi Panel antennas
Point-to-Multipoint mode: 15.247(b)(3) and(4):

30 dBi Dish antenna: 30 dBm (1 Watt) — 24 dB (antenna gain is
24 dB greater than the 6 dB allowed) = 6 dBm conducted
Point-to-Multipoint mode: 15.247(b)(3) and(4):

23 dBi Panel antenna: 30 dBm (1 Watt) — 17 dB (antenna gain is
17 dB greater than the 6 dB allowed) = 13 dBm conducted

Results: Passed

Notes: Tested output port 1 only as it was determined to be worst case from
previous testing of this device (original certification).
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For the data showing the
Point-to-Point
compliance for both the
20MHz & 40MHz Channel Bandwidths
with the Panel Antenna

See the Point-to-Point data
with the Dish Antenna
on the following pages.

The same power settings are used.
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Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: 1; Low Channel Frequency: 5.740 GHz
Output power setting:  28.5; Modulation BW: 20 MHz

Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30 dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.98 dBm + 3 dB (MIMO)
=29.28 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: 1; Mid Channel Frequency: 5.775 GHz
Output power setting: 28.5 Modulation BW: 20MHz

Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.98 dBm + 3 dB (MIMO)
=29.98 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: Channel 1; High Channel Frequency: 5.835 GHz
Output power setting: 28.5 dBm Modulation BW: 20MHz

Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30 dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.96 dBm + 3 dB (MIMO)
=29.96 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: Channel 1 Low Channel Frequency: 5.750 GHz
Output power setting: 28.5 dBm Modulation BW: 40 MHz

Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30 dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.97 dBm + 3 dB (MIMO)
=29.97 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: Channel 1; Mid Channel Frequency: 5.785 GHz
Output power setting: 28.5 dBm Modulation BW: 40 MHz
Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.85 dBm + 3 dB (MIMO)
=29.85 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B

Output port: Channel 1; High Channel Frequency: 5.825 GHz
Output power setting: 28.5 dBm Modulation BW: 40 MHz

Operating Mode: Point-to-Point Antenna Gain = 30 dBi

Limit: [15.247]: 30 dBm (1 Watt) conducted

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 26.98 dBm + 3 dB (MIMO)
=29.98 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Low Channel Frequency: 5.740 GHz
Output power setting:  10.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.98 dBm + 3 dB (MIMO)
=12.98 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: 1; Mid Channel Frequency: 5.775 GHz
Output power setting:  10.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi
dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.99 dBm + 3 dB (MIMO)
=12.99 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; High Channel Frequency: 5.835 GHz
Output power setting:  10.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.99 dBm + 3 dB (MIMO)
=12.99 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Low Channel Frequency: 5.750 GHz
Output power setting:  10.5; Modulation BW: 40 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.97 dBm + 3 dB (MIMO)
=12.97 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Mid Channel Frequency: 5.785 GHz
Output power setting:  10.0; Modulation BW: 40MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.99 dBm + 3 dB (MIMO)
=12.99 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; High Channel Frequency: 5.825 GHz
Output power setting:  10.0; Modulation BW: 40 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 23 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 17 dB (antenna gain is 17 dB greater
than the 6 dB allowed) = 13 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power = 9.99 dBm + 3 dB (MIMO)
=12.99 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Low Channel Frequency: 5.740 GHz
Output power setting:  1.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.97 dBm + 3 dB (MIMO)
=5.97 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: 1; Mid Channel Frequency: 5.775 GHz
Output power setting:  1.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.99 dBm + 3 dB (MIMO)
=5.99 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; High Channel Frequency: 5.835 GHz
Output power setting: 1.0; Modulation BW: 20 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.91 dBm + 3 dB (MIMO)
=5.91 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Low Channel Frequency: 5.750 GHz
Output power setting:  1.0; Modulation BW: 40 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.98 dBm + 3 dB (MIMO)
=5.98 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; Mid Channel Frequency: 5.785 GHz
Output power setting:  1.0; Modulation BW: 40MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.78 dBm + 3 dB (MIMO)
=5.78 dBm



Test Date:
Company:
EUT:
Test:
Procedure:

Operator:

Comments:

03-24-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

AVERAGE Fundamental Emission Output Power — Conducted

FCC KDB D01 DTS Meas Guidance v03r01

Section 9.2.3.1 — AVGPM (Measurement using an RF average power meter with
a thermocouple detector)

Craig B
Output port: Channel 1; High Channel Frequency: 5.825 GHz
Output power setting: 1.0; Modulation BW: 40 MHz

Operating Mode: Point-to-Multipoint ~ Antenna Gain = 30 dBi

Limit: [15.247(b)(3)]: 30 dBm (1 Watt) — 24 dB (antenna gain is 24 dB greater
than the 6 dB allowed) = 6 dBm conducted.

MIMO MATRIX A: Measure-and-sum technique for MIMO with Cross-
Polarized antenna: Measure and add 10 log (N) dB, where N is the number of
outputs.= 10 log (2) =3 dB

Fundamental Emission AVERAGE Output Power =2.97 dBm + 3 dB (MIMO)
=5.97 dBm



Company: Cambium Networks

-
DI s /l\ Model Tested: C058900P122A
Report Number: 19896

ELECTRONIC SYSTEMS, INC.

DLS Project: 6493

166 South Carter, Genoa City, W1 53128

Appendix B — Measurement Data

B2.0 Maximum Power Spectral Density — Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.247(e)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

10.3 Method AVGPSD-1 (trace averaging with EUT transmitting at
full (power throughout each sweep)

Set instrument center frequency to DTS channel center frequency.

Set span to at least 1.5 times the OBW.

Set RBW to: 3 kHz < RBW < 100 kHz. .

Set VBW >3 x RBW.

Detector = power averaging (RMS).

Ensure that the number of measurement points in the sweep > 2 x span/RBW.
Sweep time = auto couple.

Employ trace averaging (RMS) mode over 200 traces.

Use the peak marker function to determine the maximum amplitude level.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz
channel bandwidths at the low, middle and high channels of operation. EUT
was set to transmit continuously with a 100% duty cycle.

8 dBm in any 3 kHz band segment within the fundamental EBW during any time
interval of continuous transmission.

Passed

Tested output port 1 only as it was determined to be worst case from
previous testing of this device (original certification).
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ps~—=+ Company: Cambium Networks
DI s /l\ Model Tested: C058900P122A
| Report Number: 19896
ELECTRONIC SYSTEMS, INC. DLS Project: 6493
166 South Carter, Genoa City, W1 53128

For the data showing
compliance for both the
20MHz & 40MHz Channel Bandwidths
with the Panel Antenna

See the data
with the Dish Antenna
on the following pages

(worst case power setting)
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Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

Low Channel: Frequency = 5.740 GHz
TX Output Power Setting = 28.5 dBm 20 MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =3.14 dBm/ 100 kHz

Marker 1 [T1]
3.14 dBm
5.7430%619 GHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

REW 100 kH=z RF ATCC 30 dB
VBW 300 kHz
SWT 7.5 m= Unit dBm

10

=10

-20

-30

-40

-50

-60

=70

-80

Center 5.74 GHz 3 MH=z/

Date:

Z4.MAR.2014 14:51:50

Span 30 MHEH=z



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

Mid Channel: Frequency = 5.775 GHz
TX Output Power Setting = 28.5 dBm 20 MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =2.89 dBm/ 100 kHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

Marker 1 [T1] REW 100 kH=z RF AtLL 30 dB
2.89 dBm VEBW 300 kH=z
5.77058116 GH=z SWT 7.5 ms Unit dBm
20
10
1
. AT
-10
—-20
- 30
—40
-50
-60
-70
-80
Center 5.775 GH=z 3 MH=z/ Span 30 MHEH=z

Date:

Z4.MAR.2014 14:48:02



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

High Channel: Frequency = 5.835GHz
TX Output Power Setting = 28.5 dBm 20MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =4.71 dBm/ 100 kHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

Marker 1 [T1] REW 100 kH=z RF AtLL 30 dB
4.71 dBm VEBW 300 kH=z
5.83028056 GH=z SWT 7.5 ms Unit dBm
20
10
o
0
-10
—-20
- 30
—40
-50
-60
-70
-80
Center 5.835 GH=z 3 MH=z/ Span 30 MHEH=z

Date:

Z4.MAR.2014 14:35:47



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

Low Channel: Frequency = 5.750 GHz
TX Output Power Setting = 28.5 dBm 20 MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =0.29 dBm/ 100 kHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

Marker 1 [T1] REW 100 kH=z RF AtLL 30 dB
0.29 dBm VEBW 300 kH=z
5.74212425 GHz SWT 1% ms Unit dBm
20
10
1
0 %@ HHE Lek
-10
—-20
- 30
—40
-50
-60
-70
-80
Center 5.75 GH=z o MHzZ/S Span 60 MHEH=z

Date:

Z4.MAR.2014 14:59:3¢6



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

Mid Channel: Frequency = 5.785 GHz
TX Output Power Setting = 28.5 dBm 20 MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =-0.25 dBm/ 100 kHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

Marker 1 [T1] REW 100 kH=z RF AtLL 30 dB
-0.25 dBm VEBW 300 kH=z
5.77772545 GHz SWT 1% ms Unit dBm
20
10
1
° v
-10
—-20
- 30
—40
-50
-60
-70
-80
Center 5.785 GH=z o MHzZ/S Span 60 MHEH=z

Date:

Z4.MAR.2014 14:57:22



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Peak Power Spectral Density - Conducted

Craig B

FCC DTS operating under 15.247 — OET 4/9/2013

10.3 Method AVGPSD-1

High Channel: Frequency = 5.825 GHz
TX Output Power Setting = 28.5 dBm 20 MHz BW

RBW =100 kHz

Span = 1.5 x OBW
Sweep = Auto Couple
Channel 1

Limit: +8 dBm/ 3 kHz

PSD =-0.22 dBm/ 100 kHz

VBW =300 kHz
Detector = RMS
Trace mode = average 200 traces

Marker 1 [T1] REW 100 kH=z RF AtLL 30 dB
~-0.2Z dBm VBW 300 kH=z
£.83528056 GHz SWT 1% ms Unit dBm
20
10
1
O '
U R N
-10
—-20
- 30
—40
-50
-60
-70
-80
Center 5.825 GH=z o MHzZ/S Span 60 MHEH=z

Date:

Z4.MAR.2014 15:01:58



Company: Cambium Networks

-
DI s /l\ Model Tested: C058900P122A
Report Number: 19896

ELECTRONIC SYSTEMS, INC.

DLS Project: 6493

166 South Carter, Genoa City, W1 53128

Appendix B — Measurement Data

B3.0 Maximum Unwanted Emission Levels — Conducted

Rule Section:

Test Procedure:

Description:

Limit:

Results:

Notes:

Section 15.247(d)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

11.0 -Emissions in non-restricted frequency bands
11.2 - Reference level measurement
11.3 - Emission level measurement

RBW =100 kHz

VBW >300 kHz

Span to > 1.5 times the DTS bandwidth (Reference Level)

Set the center frequency and span to encompass frequency range to be
measured. (Emission Level)

Detector = peak

Sweep = auto couple

Trace mode = max hold

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz channel

bandwidths at the low, middle and high channels of operation. EUT was set to
transmit continuously with a 100% duty cycle.

30 dB below maximum in-band average PSD level (maximum level in any 100
kHz band). Average output power procedure was used to measure the
fundamental emission power

Passed

Tested output port 1 only as it was determined to be worst case from
previous testing of this device (original certification).
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ps~—=+ Company: Cambium Networks
DI s /l\ Model Tested: C058900P122A
| Report Number: 19896

ELECTRONIC SYSTEMS, INC. DLS Project: 6493

166 South Carter, Genoa City, W1 53128

For the data showing the
Point-to-Point
compliance for both the
20MHz & 40MHz Channel Bandwidths
with the Panel Antenna

See the Point-to-Point data
with the Dish Antenna
on the following pages.

The same power settings are used.
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit=12.80 dBm — 30 dB =-17.20 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 12.80 dBm VBW 300 kH=z
0 dBm 5.7430961% GH=z SWT 7.5 ms Unit dBm
20
[
o}
-10
-20
-30
-40
-50
-60
-70
-80
Center 5.74 GHz 3 MH=zZ/ Span 30 MH=z

Date: 24.MAR.2014 15:19:57



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.80 dBm — 30 dB =-17.20 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -54.91 dBm VBW 300 kH=z
0 dBm 961.1222444% MH=z SWT 245 ms Unit dBm

10

-10

D1 -17.2 dBm

-Z20

-30

-40
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-80

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 24.MAR.2014 15:34:03



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.80 dBm — 30 dB =-17.20 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -43.85 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
20
¥2l[T1] -47.85 dBo|
5.8817¢353 GHz
10 FI[T1] —Z3.58 dBr

5.85131263 GH=z
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Start 1 GH=z o000 MH=z/ Stop 7 GCHz
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.80 dBm — 30 dB =-17.20 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.51 dBm VBW 300 kH=z
0 dBm 14.12024048 GH=z SWT 2.8 = Unit dBm

10

-10

D1 -17.2 dBm

-Z20

-30

-40
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-50

-&n

=70

-80

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 24.MAR.2014 15:28:220



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.80 dBm — 30 dB =-17.20 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -46.97 dBm VBW 300 kH=z
0 dBm 22.582164353 GH=z SWT 2.15 = Unit dBm

10

-10

D1 -17.2 dBm

-Z20

-30

-40

-50

-&n

=70

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 24.MAR.2014 15:29:40



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.80 dBm — 30 dB =-17.20 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -31.80 dBm VBW 300 kH=z
0 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm

10

-10

D1 -17.2 dBm

-Z20

~30 1

-40

-50

-&n
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-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 24.MAR.2014 15:31:z00



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 12.60 dBm VBW 300 kH=z
0 dBm 5.770E8116 GH=z SWT 7.5 ms Unit dBm
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -55.6¢6 dBm VBW 300 kH=z
0 dBm 949.45891784 MH=z SWT 245 ms Unit dBm
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Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 24.MAR.2014 15:53:26



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 3 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -43.44 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
20
¥z [T1] -43.44 dBo|
5.8817¢353 GHz
10 FI[T1] —Z3.135 a8
5.81867735 GHz
o Vol [T1] —43.22 dBy

5.84569138 GHz
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Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 24.MAR.2014 15:46:42



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.45 dBm VBW 300 kH=z
0 dBm 14.51703407 GH=z SWT 2.8 = Unit dBm

10

-10

D1 -17.4 dBm

-Z20
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-40
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-&n
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-80

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 24.MAR.2014 15:48:227



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -46.99 dBm VBW 300 kH=z
0 dBm 22.32665331 GH=z SWT 2.15 = Unit dBm

10

-10

D1 -17.4 dBm

-Z20

-30

-40

-50

-&n

=70

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 24.MAR.2014 15:49:55



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.60 dBm — 30 dB =-17.40 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -32.05 dBm VBW 300 kH=z
0 dBm 39.81062124 GH=z SWT 3.4 = Unit dBm

10

-10

D1 -17.4 dBm

-Z20

_z0 1
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-50

-&n
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Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 24.MAR.2014 15:51:48



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit =12.40 dBm — 30 dB =-17.60 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 12.40 dBm VBW 300 kH=z
0 dBm 5.8318436% GH=z SWT 7.5 ms Unit dBm
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Center L.835 GH=z 3 MH=zZ/ Span 30 MH=z
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.40 dBm — 30 dB =-17.60 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -54.94 dBm VBW 300 kH=z
0 dBm 9%96.11222445 MH=z SWT 245 ms Unit dBm

10

-10

D1 -17.6 dBm

-Z20

-30

-40

-50

-&n
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Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 24.MAR.2014 le:06:11



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.40 dBm — 30 dB =-17.60 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -43.14 dBm VBW 300 kH=z
0 dBm 5.759e9%40 GH=z SWT 1.5 = Unit dBm

10

-10

D1 -17.6 dBm

-Z20

-30

-40 4

-&n

=70
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Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 24.MAR.2014 15:58:52



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.40 dBm — 30 dB =-17.60 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.41 dBm VBW 300 kH=z
0 dBm 14.05410822 GH=z SWT 2.8 = Unit dBm
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Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 24.MAR.2014 16:00:233



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.40 dBm — 30 dB =-17.60 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -46.54 dBm VBW 300 kH=z
0 dBm 22.46292585 GHz SWT 2.15 = Unit dBm

10

-10

D1 -17.6 dBm

-Z20

-30

-40

-50

-&n

=70

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 24.MAR.2014 16:02:03



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit = 12.40 dBm — 30 dB =-17.60 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -32.1¢ dBm VBW 300 kH=z
0 dBm 39.70240481 GH=z SWT 3.4 = Unit dBm

10

-10

D1 -17.6 dBm

-Z20

_z0 1

-40

-50

-&n

=70

-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 24.MAR.2014 16:04:230



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 9.41 dBm VBW 300 kH=z
0 dBm 5.75811623 GH=z SWT 15 me Unit dBm
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Center 5.75 GHz 6 MHzZ/ Span 60 MH=z

Date: 24.MAR.2014 16:22:50



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak
Trace = Max Hold

Output power setting 28.5

Channel 1

Emission Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm

Frequency Range: 30 — 1000 MHz

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Point mode

40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -55.22 dBm VBW 300 kH=z
0 dBm 984.44889780 MH=z SWT 245 ms Unit dBm
20
10
o}
-10
20 =pt—=2t S5 oFn
-30
-40
-50
1
-60
-70
-80
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date:

24.MAR.2014

16:32:42



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak
Trace = Max Hold

Output power setting 28.5

Channel 1

Emission Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm
Frequency Range: 1 -7 GHz

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Point mode

40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -42.41 dBm VBW 300 kH=z
0 dBm 5.8783be71 GH=z SWT 1.5 = Unit dBm
20
10
o}
-10
20 =pt—=2t S5 oFn
-30
—4n 1
v
-50
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date:

24.MAR.2014

16:25:05



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.14 dBm VBW 300 kH=z
0 dBm 14.12024048 GH=z SWT 2.8 = Unit dBm
20
10
o}
-10
20 =pt—=2t S5 oFn
-30
-40
1
—-50 Y
-60
-70
-80
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 24.MAR.2014 16:26:35



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak
Trace = Max Hold

Output power setting 28.5

Channel 1

Emission Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm
Frequency Range: 18 —26.5 GHz

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Point mode

40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -47 .23 dBm VBW 300 kH=z
0 dBm 22.12224449 GHz SWT 2.15 = Unit dBm
20
10
o}
-10
20 =pt—=2t S5 oFn
-30
-40
1
_50 M
-60
-70
-80
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date:

24.MAR.2014

16:27:52



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-24-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak
Trace = Max Hold
Output power setting 28.5

Channel 1

Emission Level measurement
Limit =9.41 dBm — 30 dB =-20.59 dBm
Frequency Range: 26.5 —40 GHz

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Point mode

40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -32.25 dBm VBW 300 kH=z
0 dBm 39.8376753L GH=z SWT 3.4 = Unit dBm
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Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date:
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 9.32 dBm VBW 300 kH=z
0 dBm 5.77147295 GHz SWT 15 me Unit dBm
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -55.53 dBm VBW 300 kH=z
0 dBm 970.84168337 MH=z SWT 245 ms Unit dBm
20
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Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z
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Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.2¢ dBm VBW 300 kH=z
0 dBm 6.9879759E GH=z SWT 1.5 = Unit dBm
20
10
o}
-10
-0 =pr—Ccro Ty OB
-30 f
-40
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-50
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 24.MAR.2014 16:13:26



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.34 dBm VBW 300 kH=z
0 dBm 17.05210421 GH=z SWT 2.8 = Unit dBm
20
10
o}
-10
-0 =pr—Ccro Ty OB
-30
-40
1
_50 k4
-60
-70
-80
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 24.MAR.2014 16:14:257



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -46.48 dBm VBW 300 kH=z
0 dBm 22.45699399 GHz SWT 2.15 = Unit dBm
20
10
o}
-10
- 20 =g =z et B

-30

-40

-50

-&n

=70

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 24.MAR.2014 1l6:16:05



Test Date: 03-24-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =9.32 dBm — 30 dB =-20.68 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -32.45 dBm VBW 300 kH=z
0 dBm 39.8376753L GH=z SWT 3.4 = Unit dBm
20
10
o}
-10
- 20 =g =z et B
-30 Wi
-40
-50
-60
-70
-80
Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 24.MAR.2014 1l6:18:18



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 28.5 Point-to-Point mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit=11.31 dBm — 30 dB =-18.69 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm 11.31 dBm VBW 300 kH=z
0 dBm 5.81808617 GH=z SWT 15 me Unit dBm
20
1
10 y
o}
-10
-20
-30
-40
-50
-60
-70
-80
Center L.825E GH=z 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 08:51:13



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak
Trace = Max Hold

Output power setting 28.5

Channel 1

Emission Level measurement
Limit=11.31 dBm — 30 dB =-18.69 dBm

Frequency Range: 30 — 1000 MHz

VBW >300 kHz
Sweep = Auto Couple

Point-to-Point mode
40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -55.28 dBm VBW 300 kH=z
0 dBm 976.67353466% MH=z SWT 245 ms Unit dBm
20
10
o}
-10
_20—D1 -18§.69 dBm
-30
-40
-50
1
-60
-70
-80
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014

0%:01:22



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 28.5 Point-to-Point mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit=11.31 dBm - 30 dB =-18.69 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -48.68 dBm VBW 300 kH=z
0 dBm 5.64128257 GH=z SWT 1.5 = Unit dBm
20
10
o}
-10
_20—D1 -18§.69 dBm
-30
-40
1
—-50 Y
-60
-70
-80
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 08:56:02



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 28.5 Point-to-Point mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit=11.31 dBm - 30 dB =-18.69 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -49.60 dBm VBW 300 kH=z
0 dBm 13.52505010 GH=z SWT 2.8 = Unit dBm
20
10
o}
-10
_20—D1 -18§.69 dBm
-30
-40
1
—-50 ?
-60
-70
-80
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 08:54:48%9



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 28.5 Point-to-Point mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit=11.31 dBm - 30 dB =-18.69 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -45.60 dBm VBW 300 kH=z
0 dBm 22.51402806 GH=z SWT 2.15 = Unit dBm
20
10
o}
-10
_20—D1 -18§.69 dBm
-30
-40
1
~50 \M
-60
-70
-80
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 08:57:28



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 28.5 Point-to-Point mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit=11.31 dBm - 30 dB =-18.69 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
20 dBm -32.07 dBm VBW 300 kH=z
0 dBm 39.8376753L GH=z SWT 3.4 = Unit dBm
20
10
o}
-10
_20—D1 -18§.69 dBm
b }\“\»/%
-40
-50
-60
-70
-80
Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 08:59:10



Test Date: 03-25-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B

Comment: RBW =100 kHz VBW > 300 kHz

Detector = Peak
Trace = Max Hold
Output power setting 10.0

Sweep = Auto Couple
Low Channel Transmit = 5.740 GHz
Point-to-Multipoint mode

Channel 1
Reference Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm

20 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm —-2.47 dBm VBW 300 kH=z
0 dBm 5.73810621 GH=z SWT 7.5 ms Unit dBm

0 ]

-Zn

-30

-40

-50

-60

=70

-80

-80

Center 5.74 GHz 3 MH=zZ/ Span 30 MH=z

Date: 25.MAR.2014 11:10:55%



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -05.93 dBm VBW 300 kH=z
0 dBm 953.3466933% MH=z SWT 245 ms Unit dBm
10
0
-10
—-z20
-30
D1 —-32.47 dBm
—-40
-50
-60
w@iw
=70
-80
-50
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 11:19:230



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 3 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -52.49 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
10
¥z [T1] -54.49 dBo|
5.8817¢353 GHz
o FI[T1] —5q.11 dBr
5.79822645 GH=z
_10 ¥2l[T1] -54.42 dBof

5.84569138 GHz

-Zn

-30
—D1 -324.47 dBm

-40

-50

-60

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 11:13:z09



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -00.49 dBm VBW 300 kH=z
0 dBm 17.07414830 GH=z SWT 2.8 = Unit dBm
10
0
-10
—-z20
-30
D1 —-32.47 dBm
—-40
-50
1
~er jiM&%Mﬂ
=70
-80
-50
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 11:14:z40



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -56.75 dBm VBW 300 kH=z
0 dBm 22.25258517 GH=z SWT 2.15 = Unit dBm
10
0
-10
—-z20
-30
D1 —-32.47 dBm
—-40
-50
L
—so (M
=70
-80
-50
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 11:1¢:08



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.47 dBm — 30 dB =-32.47 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -52.25 dBm VBW 300 kH=z
0 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm
10
0
-10
—-z20
-30
D1 —-32.47 dBm
—-40
_s50 M{i&
-60
=70
-80
-50
Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 11:17:5%



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -3.04 dBm VBW 300 kH=z
0 dBm 5.7783967% GHz SWT 7.5 ms Unit dBm
10
0 T

ikt

=10

-Zn

-30

-40

-50

-60

=70

-80

-80

Center L.775 GH=z 3 MH=zZ/ Span 30 MH=z

Date: 25.MAR.2014 10:58:203



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -06.18 dBm VBW 300 kH=z
0 dBm 966.95390782 MH=z SWT 245 ms Unit dBm
10
0
-10
—-z20
-30
D1 —-33.04 dBm
—-40
-50
-60
w@AWiW¢
=70
-80
-50
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 11:07:26



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -52.29 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
10
¥2l[T1] -54.29 dBn|
5.8817¢353 GHz
o FI[T1] —50.6Z a8

5.84272545 GH=z

=10

-Zn

-30

D1 -33.04 dBm

-40

=

-50

-60

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 11:00:243



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm —-o0.47 dBm VBW 300 kH=z
0 dBm 13.21643287 GH=z SWT 2.8 = Unit dBm
10
0
-10
—-z20
-30
D1 —-33.04 dBm
—-40
-50
1
mee Ty T
=70
-80
-50
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 11:02:39



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -57.02 dBm VBW 300 kH=z
0 dBm 22.479955992 GH=z SWT 2.15 = Unit dBm
10
0
-10
—-z20
-30
D1 —-33.04 dBm
—-40
-50
1
o M
=70
-80
-50
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 11:04:31



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 10.0 Point-to-Multipoint mode

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-3.04 dBm — 30 dB =-33.04 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -52.22 dBm VBW 300 kH=z
0 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm
10
0
-10
—-z20
-30
D1 —-33.04 dBm
—-40
h %W\/i
-60
=70
-80
-50
Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 11:05:5%9



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm —-Z2.60 dBm VBW 300 kH=z
0 dBm 5.8378L5E71 GH=z SWT 7.5 ms Unit dBm
10
0 Bl

o, ]

=10

-Zn

-30

-40

-50

-60

=70

-80

-80

Center L.835 GH=z 3 MH=zZ/ Span 30 MH=z

Date: 25.MAR.2014 11:22:57



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -06.11 dBm VBW 300 kH=z
0 dBm 961.1222444% MH=z SWT 245 ms Unit dBm

=10

-Zn

-30

—D1 -34.¢ dBm

-40

-50

-60

=70

-80

-80

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 11:31:40



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -51.61 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
10
¥2l[T1] -51.61 dBx|
5.8817¢353 GHz
o FI[T1] —53.55 dBr

5.76571142 GH=z

=10

-Zn

-30

—D1 -34.¢ dBm @

-40

T

-50

-60

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 11:25:35



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -o0.6d dBm VBW 300 kH=z
0 dBm 14.47294589 GH=z SWT 2.8 = Unit dBm

=10

-Zn

-30

—D1 -34.¢ dBm

-40

-50

-60

1

=70

-80

-80

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 11:27:15%



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -57.15 dBm VBW 300 kH=z
0 dBm 22.3096815924 GH=z SWT 2.15 = Unit dBm

=10

-Zn

-30

—D1 -34.¢ dBm

-40

-50

-60

=70

-80

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 11:28:45



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-2.60 dBm — 30 dB =-32.60 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -52.17 dBm VBW 300 kH=z
0 dBm 39.8376753L GH=z SWT 3.4 = Unit dBm

=10

-Zn

-30

—D1 -34.¢ dBm

-40

—50 1

-60

=70

-80

-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 11:30:z02



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-4.61 dBm — 30 dB =-34.61 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -4.61 dBm VBW 300 kH=z
0 dBm 5.7536e6733 GH=z SWT 15 me Unit dBm

=10

-Zn

-30

-40

-50

-60

=70

-80

-80

Center 5.75 GHz 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 12:50:5%9



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 10.5 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-4.61 dBm — 30 dB =-34.61 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -05.85 dBm VBW 300 kH=z
0 dBm 966.95390782 MH=z SWT 245 ms Unit dBm
10
0
-10
—-z20
-30
D1 -34.ée1 dBm
—-40
-50
-60
v&”“i%¢
=70
-80
-50
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 12:59:189



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-4.61 dBm — 30 dB =-34.61 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 2 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -54.45 dBm VBW 300 kHz
0 dBm 5.88176353 GHz SWT 1.5 = Unit dBm
10
¥2l[T1] -54.45 dBq|
5.8817¢353 GHz
o FI[T1] —50.59 dBr

5.84985972 GH=z

=10

-Zn

-30

D1 -34.61 dBm

-40

-50

A

-60

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 12:53:16



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014
Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted
Craig B

RBW =100 kHz

Detector = Peak

Trace = Max Hold

Output power setting 10.5
Channel 1

Emission Level measurement
Limit =-4.61 dBm — 30 dB =-34.61 dBm
Frequency Range: 7 — 18 GHz

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Multipoint mode

40 MHz channel BW

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -59.80 dBm VBW 300 kH=z
0 dBm 13.12825651 GH=z SWT 2.8 = Unit dBm
10
0
-10
—-z20
-30
D1 -34.ée1 dBm
—-40
-50
1
_50 h 4
=70
-80
-50
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 12:55:089



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz

Detector = Peak

Trace = Max Hold

Output power setting 10.5
Channel 1

Emission Level measurement

VBW > 300 kHz

Sweep = Auto Couple

Low Channel Transmit = 5.750 GHz
Point-to-Multipoint mode

40 MHz channel BW

Limit =-4.61 dBm —30 dB =-34.61 dBm

Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -56.52 dBm VBW 300 kH=z
0 dBm 22.27558110 GH=z SWT 2.15 = Unit dBm
10
0
-10
—-z20
-30
D1 -34.ée1 dBm
—-40
-50
|
¥
-60
=70
-80
-50
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 12:56:29



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-4.61 dBm — 30 dB =-34.61 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -52.67 dBm VBW 300 kH=z
0 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm

=10

-Zn

-30

D1 -34.61 dBm

-40

Ly

-50

-60

=70

-80

-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 12:57:4¢6



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -5.14 dBm VBW 300 kH=z
0 dBm 5.77147295 GHz SWT 15 me Unit dBm

=10

-Zn

-30

-40

-50

-60

=70

-80

-80

Center L.785 GH=z 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 11:3¢6:10



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -05.32 dBm VBW 300 kH=z
0 dBm 994.16833667 MH=z SWT 245 ms Unit dBm

=10

-Zn

-30

D1 -35.14 dBm

-40

-50

-60

=70

-80

-80

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 12:47:202



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -51.88 dBm VBW 300 kH=z
0 dBm 5.879685938 GH=z SWT 1.5 = Unit dBm

=10

-Zn

-30

D1 -35.14 dBm

-40

-50

|~

-60

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 11:38:22



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -00.51 dBm VBW 300 kH=z
0 dBm 14.23046092 GH=z SWT 2.8 = Unit dBm

=10

-Zn

-30

D1 -35.14 dBm

-40

-50

.

o0 INTRRES P

=70

-80

-80

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 12:43:z00



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -57.01 dBm VBW 300 kH=z
0 dBm 22.88877756 GH=z SWT 2.15 = Unit dBm

=10

-Zn

-30

D1 -35.14 dBm

-40

-50

-60

=70

-80

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 12:44:207



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 10.5 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.14 dBm — 30 dB =-35.14 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -52.11 dBm VBW 300 kH=z
0 dBm 39.81062124 GH=z SWT 3.4 = Unit dBm

=10

-Zn

-30

D1 -35.14 dBm

-40

—50 1

-60

=70

-80

-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 12:45:42



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -5.27 dBm VBW 300 kH=z
0 dBm 5.83215431 GH=z SWT 15 me Unit dBm

=10

-Zn

-30

-40

-50

-60

=70

-80

-80

Center L.825E GH=z 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 13:02:42



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -05.79 dBm VBW 300 kH=z
0 dBm 924.18837675 MH=z SWT 245 ms Unit dBm

=10

-Zn

-30

D1 -35.27 dBm

-40

-50

-60

=70

-80

-80

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 13:11:24



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -53.21 dBm VBW 300 kH=z
0 dBm 5.76152305 GH=z SWT 1.5 = Unit dBm

=10

-Zn

-30

D1 -35.27 dBm

-40

-50

=70

-80

-80

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 13:05:20



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -o0.06 dBm VBW 300 kH=z
0 dBm 13.37074148 GH=z SWT 2.8 = Unit dBm

=10

-Zn

-30

D1 -35.27 dBm

-40

-50

o

-60

=70

-80

-80

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 13:06:35



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 20 dB
10 dBm -56.51 dBm VBW 300 kH=z
0 dBm 22.46292585 GHz SWT 2.15 = Unit dBm

=10

-Zn

-30

D1 -35.27 dBm

-40

-50

-60

=70

-80

-80

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 13:07:5%9



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 10.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-5.27 dBm — 30 dB =-35.27 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
10 dBm -51.95 dBm VBW 300 kH=z
0 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm

=10

-Zn

-30

D1 -35.27 dBm

-40

-50 1

-60

=70

-80

-80

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 13:09:29



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -10.21 dBm VBW 300 kH=z
-10 dBm 5.74622244 GHz SWT 7.5 ms Unit dBm
o}
1
—1n0 ¥
-20
-30
-40
-50
-60
-70
-80
-40
-1la00
Center 5.74 GHz 3 MH=zZ/ Span 30 MH=z

Date: 25.MAR.2014 09:31:15%



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -75.80 dBm VBW 300 kH=z
-10 dBm 963.06613226 MH=z SWT 245 ms Unit dBm
o}
-10
-20
-30
- 40 =Et—4 == T B
-50
-60
-70
M&/‘V‘iﬁl&n
-80
-40
-1la00
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 09:40:207



Test Date: 03-25-2014
Company: Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

EUT:
Test:

Maximum Unwanted Emission Levels - Conducted

Operator: Craig B

Comment: RBW =100 kHz

VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold
Output power setting 1.0

Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm
Frequency Range: 1 -7 GHz

Low Channel Transmit = 5.740 GHz
Point-to-Multipoint mode

-10

-Z20

-30

-50

-60

=70

-8n

-&0

-100

., Max/Ref Lwvl Marker 4 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -58.72 JdBm VBW 300 kHz
-10 dBm 6.00200401 GHz SWT 1.5 s Unit dBm
Yal1T1] -54.72 dBq|
6.00200401 GHz
VI[[T1] —£q.72 dbr
5.79431864 GHz
V2 | [T1] -5d.01 dBr]
5.84569138 GH=z
Y3 [T1] ~54.07 dBr
5.88179353 GHz
- 40| —E 482 Tt
3
Y 4
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date:

Z25.MAR.Z2014 09:33:29



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -09.93 dBm VBW 300 kH=z
-10 dBm 13.67935872 GH=z SWT 2.8 = Unit dBm
o}
-10
-20
-30
- 40 =Et—4 == T B
-50
-60
1
_70 hd
-80
-40
-1la00
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 09:35:20



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -07.34 dBm VBW 300 kH=z
-10 dBm 21.30460%22 GH=z SWT 2.15 = Unit dBm
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= 4 Bl
-4 0 —F+ R C =
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-100

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z
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Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.740 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.21 dBm — 30 dB =-40.21 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -51.38 dBm VBW 300 kH=z
-10 dBm 39.72945892 GH=z SWT 3.4 = Unit dBm

-10

-Z20

-30

= 4 Bl
-4 0 —F+ R C =

-60

=70

-8n

-&0

-100

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 09:38:09



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit =-10.52 dBm — 30 dB =-40.52 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -10.52 dBm VBW 300 kH=z
-10 dBm 5.7724448% GHz SWT 7.5 ms Unit dBm

1
o W
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-50
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Center L.775 GH=z 3 MH=zZ/ Span 30 MH=z
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Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.52 dBm — 30 dB = -40.52 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -76.23 dBm VBW 300 kH=z
-10 dBm 961.1222444% MH=z SWT 245 ms Unit dBm

-10

-Z20

-30

- 40 =t—4g- 52—t

-50

-60

=70

-8n

-&0

-100

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 09:52:34



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.52 dBm — 30 dB = -40.52 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 3 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -59.86 dBm VBW 300 kHz

-10 dBm 6.00200401 GHz SWT 1.5 = Unit dBm

0
¥z [T1] -59.86 dBr|
6.00200401 GHz
-1 FI[T1] —54.08 a8
5.84569138 GHz
_20 Vol [T1] -58.05 dBr

5.88174353 GHz

-30

- 40 =t—4g- 52—t

-50 éz

-60

=70

-8n

-&0

-100

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 09:45:40



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.52 dBm — 30 dB = -40.52 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm =70.40 dBm VBW 300 kH=z
-10 dBm 12.77855110 GH=z SWT 2.8 = Unit dBm

-10

-Z20

-30

- 40 =t—4g- 52—t

-50

-60

-

=70

-8n

-&0

-100

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 09:47:31



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.52 dBm — 30 dB = -40.52 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -07.25 dBm VBW 300 kH=z
-10 dBm 22.97394790 GH=z SWT 2.15 = Unit dBm

-10

-Z20

-30

- 40 =t—4g- 52—t

-50

-60

-8n

-&0

-100

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 09:49:01



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.775 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit =-10.52 dBm — 30 dB = -40.52 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -51.88 dBm VBW 300 kH=z
-10 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm

-10
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-30

- 40 =t—4g- 52—t

~50 1

-60

=70

-8n

-&0

-100

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 09:50:15



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Reference Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -11.19 dBm VBW 300 kH=z
-10 dBm 5.8380961% GH=z SWT 7.5 ms Unit dBm
o}
[
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-50
-60
-70
-80
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-1la00
Center L.835 GH=z 3 MH=zZ/ Span 30 MH=z

Date: 25.MAR.2014 09:56:089



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -76.15 dBm VBW 300 kH=z
-10 dBm 984.44889780 MH=z SWT 245 ms Unit dBm

-10
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-40

—D1 —-41.15% dBm
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=70
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-&0

-100

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 10:03:28



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm
Frequency Range: 1 -7 GHz

,, Max/Ref Lwvl Marker 4 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -60.19% dBm VBW 300 kHz
-10 dBm 6.00200401 GHz SWT 1.5 s Unit dBm
0
Yal1T1] -60.19 dBx|
6.00200401 GHz
-1 FI[T1] “5H.15 a8
5 .76595190 GHz
_z0 ¥2l[T1] -5d4.71 dBxf
E.8817d353 GHz
Y3 [T1] -60.11 oBr
-3 L. 91783567 GEz
B | O R =T @
-50
-60
=70
-80
-850
-100
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 09:58:14



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -09.04 dBm VBW 300 kH=z
-10 dBm 14.03206413 GH=z SWT 2.8 = Unit dBm

-10
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-30

-40

—D1 —-41.15% dBm
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-60
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=70

-8n

-&0

-100

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 09:59:28



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -07.04 dBm VBW 300 kH=z
-10 dBm 23.0250L010 GH=z SWT 2.15 = Unit dBm

-10
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-30

-40

—D1 —-41.15% dBm

-50

-60

=70

-8n

-&0

-100

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 10:00:239



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.835 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 20 MHz channel BW

Emission Level measurement
Limit=-11.19 dBm — 30 dB =-41.19 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -52.06 dBm VBW 300 kH=z
-10 dBm 39.75651303 GH=z SWT 3.4 = Unit dBm

-10

-Z20

-30

-40

—D1 —-41.15% dBm

_50 1

-60

=70

-8n

-&0

-100

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 10:01:57



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-13.30 dBm — 30 dB =-43.30 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -13.30 dBm VBW 300 kH=z
-10 dBm E.76l1le0321 GH=z SWT 15 me Unit dBm

-10

-Z20

-30

-40

-50

-60

=70

-8n

-&0

-100

Center 5.75 GHz 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 10:29:08



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.30 dBm — 30 dB = -43.30 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -76.13 dBm VBW 300 kH=z
-10 dBm 978.61723447 MH=z SWT 245 ms Unit dBm

-10

-Z20

-30

-40

D1 —-43.3 dBm

-50

-60

=70

-8n

-&0

-100

Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 10:37:232



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.30 dBm — 30 dB = -43.30 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 3 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -59.46 dBm VBW 300 kHz
-10 dBm 5.91783567 GHz SWT 1.5 = Unit dBm
0

¥z [T1] -59.46 B

5.91783567 GHz

-1 FI[T1] —53.16 dBr
5.84577154 GHz

_z0 ¥2l[T1] -571.46 dBo
5.8817¢353 GHz

-30

-40

D1 —-43.3 dBm

-50

<1H
4™

-60

=70

-8n

-&0

-100

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 10:31:233



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.30 dBm — 30 dB = -43.30 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -70.49 dBm VBW 300 kH=z
-10 dBm 12.84168337 GH=z SWT 2.8 = Unit dBm

-10

-Z20

-30

-40

D1 —-43.3 dBm

-50

-60

e w%dw\u
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-&0

-100

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z
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Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.30 dBm — 30 dB = -43.30 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -07.36 dBm VBW 300 kH=z
-10 dBm 22.97394790 GH=z SWT 2.15 = Unit dBm

-10

-Z20

-30

-40

D1 —-43.3 dBm

-50

-60

=70

-8n

-&0

-100

Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 10:34:44



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Low Channel Transmit = 5.750 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.30 dBm — 30 dB = -43.30 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 0 dB
0 dBm -0l.74 dBm VBW 300 kH=z
-10 dBm 39.78356713 GH=z SWT 3.4 = Unit dBm

-10

-Z20

-30

-40

D1 —-43.3 dBm

-50

=70

-8n

-&0

-100

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 10:36:02



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-13.79 dBm — 30 dB =-43.79 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -13.79 dBm VBW 300 kH=z
-10 dBm 5.7727955% GHz SWT 15 me Unit dBm

-10

-Z20

-30

-40

-50

-60

=70

-8n

-&0

-100

Center L.785 GH=z 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 10:17:242



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.79 dBm — 30 dB = -43.79 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -75.23 dBm VBW 300 kH=z
-10 dBm 930.02004008 MH=z SWT 245 ms Unit dBm
o}
-10
-20
-30
-40
D1 —-43.75% dBm
-50
-60
-70
1
-80
-40
-1la00
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 10:25:238



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.79 dBm — 30 dB = -43.79 dBm
Frequency Range: 1 -7 GHz

., Max/Ref Lwvl Marker 3 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -59.31 dBm VBW 300 kHz

-10 dBm 6.00200401 GHz SWT 1.5 = Unit dBm

0
¥z [T1] -59.31 dBn|
6.00200401 GHz
-1 FI[T1] —53.8% dBr
5.84493988 GHz
_z0 ¥2l[T1] -54,85 dBx

5.88174353 GHz

-30

-40
D1 —-43.75% dBm

-50

-60

Tt L0

=70

-8n

-&0

-100

Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 10:20:217



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.79 dBm — 30 dB = -43.79 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -70.64 dBm VBW 300 kH=z
-10 dBm 14.12024048 GH=z SWT 2.8 = Unit dBm
o}
-10
-20
-30
-40
D1 —-43.75% dBm
-50
-60
1
e DAy
-80
-40
-1la00
Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 10:21:240



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW > 300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.79 dBm — 30 dB = -43.79 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -06.83 dBm VBW 300 kH=z
-10 dBm 22.45699399 GHz SWT 2.15 = Unit dBm
o}
-10
-20
-30
-40
D1 —-43.75% dBm
-50
-60
1
a0 KM
-80
-40
-1la00
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 10:22:50



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold Mid Channel Transmit = 5.785 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.79 dBm — 30 dB = -43.79 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 0 dB
0 dBm -o0.84 dBm VBW 300 kH=z
-10 dBm 39.8376753L GH=z SWT 3.4 = Unit dBm

-10

-Z20

-30

-40

D1 —-43.75% dBm

-50

-60

B

=70

-8n

-&0

-100

Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 10:24:217



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Reference Level measurement
Limit =-13.76 dBm — 30 dB =-43.76 dBm

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -13.7¢ dBm VBW 300 kH=z
-10 dBm 5.81399800 GH=z SWT 15 me Unit dBm

-10

-Z20

-30

-40

-50

-60

=70

-8n

-&0

-100

Center L.825E GH=z 6 MHzZ/ Span 60 MH=z

Date: 25.MAR.2014 10:41:z07



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.76 dBm — 30 dB = -43.76 dBm
Frequency Range: 30 — 1000 MHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -76.22 dBm VBW 300 kH=z
-10 dBm 976.67353466% MH=z SWT 245 ms Unit dBm
o}
-10
-20
-30
-40
D1 —-43.76 dBm
-50
-60
-70
Nmmwi&
-80
-40
-1la00
Start 30 MH=zZ 97 MHzZ/ Stop 1 GH=z

Date: 25.MAR.2014 10:50:214



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz
Detector = Peak

Trace = Max Hold
Output power setting 1.0

VBW >300 kHz
Sweep = Auto Couple

Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.76 dBm — 30 dB = -43.76 dBm
Frequency Range: 1 -7 GHz

,, Max/Ref Lwvl Marker 4 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -59.70 &Bm VBW 300 kHz
-10 dBm 6.00200401 GHz SWT 1.5 s Unit dBm
0
Yal1T1] -59.70 dBx|
6.00200401 GHz
-1 FI[T1] —&1.36 dBr
. 65173347 cHz
_z0 ¥2l[T1] -5d4.24 dBqf
E.76152|305 GHz
Y3 [T1] ~54.58 dBr
-3 L. 35174355 GEz
—-40
| D1 -43.76 dBm
-50
5
o
il
-60 h
=70
-80
-850
-100
Start 1 GH=z o000 MH=z/ Stop 7 GCHz

Date: 25.MAR.2014 10:43:28



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Maximum Unwanted Emission Levels - Conducted
Operator: Craig B
Comment: RBW =100 kHz VBW > 300 kHz
Detector = Peak Sweep = Auto Couple
Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 1.0 Point-to-Multipoint mode
Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.76 dBm — 30 dB = -43.76 dBm
Frequency Range: 7 — 18 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -09.97 dBm VBW 300 kH=z
-10 dBm 14.25250501 GH=z SWT 2.8 = Unit dBm

-10

-Z20

-30

-40

D1 —-43.76¢ dBm

-50

-60

i

=70

-8n

-&0

-100

Start 7 GH=z 1.1 GH=z/ Steop 18 GH=z

Date: 25.MAR.2014 10:45:213



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.76 dBm — 30 dB = -43.76 dBm
Frequency Range: 18 —26.5 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 10 dB
0 dBm -06.11 dBm VBW 300 kH=z
-10 dBm 23.00801603 GH=z SWT 2.15 = Unit dBm
o}
-10
-20
-30
-40
D1 —-43.76 dBm
-50
-60
1
a0 M
-80
-40
-1la00
Start 18 GH=z 250 MH=z/ Stop 26.5 GH=z

Date: 25.MAR.2014 10:46:57



Test Date:
Company:
EUT:

Test:
Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Maximum Unwanted Emission Levels - Conducted

Craig B

RBW =100 kHz VBW >300 kHz

Detector = Peak Sweep = Auto Couple

Trace = Max Hold High Channel Transmit = 5.825 GHz
Output power setting 1.0 Point-to-Multipoint mode

Channel 1 40 MHz channel BW

Emission Level measurement
Limit =-13.76 dBm — 30 dB = -43.76 dBm
Frequency Range: 26.5 —40 GHz

., Max/Ref Lwvl Marker 1 [T1] RBW 100 kH=z RF Attt 0 dB
0 dBm -0l.74 dBm VBW 300 kH=z
-10 dBm 39.75651303 GH=z SWT 3.4 = Unit dBm
o}
-10
-20
-30
-40
D1 —-43.76 dBm
-50
-60
-70
-80
-40
-1la00
Start 26.5 GH=z 1.35 GH=z/ Stop 40 GH=z

Date: 25.MAR.2014 10:48:25



Company: Cambium Networks

-
DI s /l\ Model Tested: C058900P122A
Report Number: 19896

ELECTRONIC SYSTEMS, INC.

DLS Project: 6493

166 South Carter, Genoa City, W1 53128

Appendix B — Measurement Data

B4.0 Operating Band Edge measurements - RF Conducted

Rule Section:

Test Procedure:

Limit:

Results:

Notes:

Section 15.247(d)

FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

11.0 Emissions in non-restricted frequency bands

RBW =100 kHz

VBW > 300 kHz

Span = spectrum to be examined
Detector = peak

Sweep = auto couple

Trace mode = max hold

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz
channel bandwidths at the low, middle and high channels of operation. EUT
was set to transmit continuously with a 100% duty cycle.

30 dB below maximum in-band average PSD level (maximum level in any 100
kHz band). Average output power procedure was used to measure the
fundamental emission power.

Passed

Tested output port 1 only as it was determined to be worst case from
previous testing of this device (original certification).
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ps~—=+ Company: Cambium Networks
DI s /l\ Model Tested: C058900P122A
| Report Number: 19896

ELECTRONIC SYSTEMS, INC. DLS Project: 6493

166 South Carter, Genoa City, W1 53128

For the data showing the
Point-to-Point
compliance for both the
20MHz & 40MHz Channel Bandwidths
with the Panel Antenna

See the Point-to-Point data
with the Dish Antenna
on the following pages.

The same power settings are used.
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Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B
Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
30 dBm -31l.65 dB WEW 300 kH=z
10 dBm -10.47094188 MH= SWT  12.5 me Unit dBrm

30

20

10

-10

=50

-60

=70

Center L5.725 GHz 5 MH=z/ Span 50 MH=

Date: 25.MAR.2014 13:58:4¢



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B
Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
30 dBm -31.82 dB WEW 300 kH=z
10 dBm 8.46693387 MHZ SWT  12.5 me Unit dBrm

30

20

§4H

10

-10

-20

-30

-40

=50

-60

=70

Center 5.85 GHz 5 MH=z/ Span 50 MH=

Date: 25.MAR.2014 14:03:01



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B
Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 26.0
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
30 dBm -30.38 dB WEW 300 kH=z
10 dBm -39.04805961% MH= SWT  22.5 ms Unit dBrm

30

20
B Vit\)‘?
0

-10

~20 1

-30

-40

=50

-60

=70

Center L5.725 GHz 2 MHz/ Span 20 MH=

Date: 25.MAR.2014 14:32:14



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B
Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
30 dBm -30.03 dB WEW 300 kH=z
10 dBm 14.33867735 MH= SWT  22.5 ms Unit dBrm
30
20
1
10 ¥
’ !

-10

-30

-40

=50

-60

=70

Center 5.85 GHz 2 MHz/ Span 20 MH=

Date: 25.MAR.2014 14:07:36



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.0
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
20 dBm -41.51 dB WEW 300 kH=z
10 dBm -17.484969%4 MH= SWT  12.5 me Unit dBrm

20

10

-10

-zn

-30

-40

-50

-60

=70

-80

Center L5.725 GHz 5 MH=z/ Span 50 MH=

Date:

25.MAR.2014 13:49:32



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B

Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
High Channel Transmit = 5.835 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.0
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
20 dBm -40.35 dB WEW 300 kH=z
10 dBm 9.76953508 MH=Z SWT  12.5 me Unit dBrm

20

10

-10

-zn

-30

-40 \%*5

-60

=70

-80

Center 5.85 GHz 5 MH=z/ Span 50 MH=

Date: 25.MAR.2014 13:46:57



Test Date: 03-25-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Band-Edge Measurements — RF Conducted

Operator: Craig B

Comment: RBW =100 kHz
VBW > 300 kHz
Detector = Peak
Trace = Max Hold
Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 10.5
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
20 dBm -35k.64d dB WEW 300 kH=z
10 dBm -20.65130261 MHZ= SWT  22.5 ms Unit dBrm

20

10

s

-zn

-30

.~

-50

=70

-80

Center L5.725 GHz 2 MHz/ Span 20 MH=

Date: 25.MAR.2014 13:41:06



Test Date:
Company:

EUT:
Test:

Operator:
Comment:

20

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 5.825 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 10.0
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 20 dB
20 dBm -34.z2¢6 dB WEW 300 kH=z
10 dBm 39.22845691 MH=Z SWT  22.5 ms Unit dBrm

10

-10

-zn

-30

-40

-50

-60

=70

-80

Center 5.85 GHz 2 MHz/ Span 20 MH=

Date:

25.MAR.2014 13:44:12



Test Date:
Company:

EUT:
Test:
Operator:

Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 10 4B
10 dBm -41.43 dB VEW 300 kH=z
0 dBm -9.66933868 MH=z SWT  12.5 ms Unit dBr
10
o]
1
~10 L |

-20

-30

-40

-50

-&0

=70

-80

-50

Center L5.725 GHz 5 MH=z/ Span 50 MH=

Date:

25.MAR.2014 13:25:48




Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 5.835 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 10 4B
10 dBm -41.10 dB WEW 300 kH=z
0 dBm 10.17034068 MH= SWT  12.5 me Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

-80

-50

Center 5.85 GHz 5 MH=z/ Span 50 MH=

Date:

25.MAR.2014 13:30:40




Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0
Limit: > 30 dB below in-band emission Band-edge = 5.725 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 10 4B
10 dBm -35.75 dB WEW 300 kH=z
0 dBm -39.40881764 MH= SWT  22.5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

-80

-50

Center L5.725 GHz 2 MHz/ Span 20 MH=

Date:

25.MAR.2014 13:37:28




Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-25-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Band-Edge Measurements — RF Conducted

Craig B

RBW =100 kHz

VBW > 300 kHz

Detector = Peak

Trace = Max Hold

High Channel Transmit = 5.825 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0
Limit: > 30 dB below in-band emission Band-edge = 5.850 GHz

> Max/Ref Lwvl Delta 1 [T1] RBW 100 kHz RF Att 10 4B
10 dBm -34.%¢ dB WEW 300 kH=z
0 dBm 30.390781546 MHZ SWT  22.5 ms Unit dBrm

-10

-20

-30

-40

-50

-&0

=70

-80

-50

Center 5.85 GHz 2 MHz/ Span 20 MH=

Date:

25.MAR.2014 13:34:38




ps~—=+ Company: Cambium Networks
DI s /l\ Model Tested: C058900P122A
| Report Number: 19896
ELECTRONIC SYSTEMS, INC. DLS Project: 6493
166 South Carter, Genoa City, W1 53128

Appendix B — Measurement Data

B5.0 Maximum Unwanted Emission Levels into Restricted Frequency Bands - Radiated

Rule Section: Section 15.247(d)
Section 15.205

Test Procedure: FCC KDB 558074 D01 DTS Meas Guidance v03r01 — Guidance for Performing
Compliance Measurements on Digital Transmission Systems (DTS) Operating
Under §15.247

ANSI C63.10:2009 — Sections 6.5 and 6.6

12.0 Emissions in restricted frequency bands
12.1 Radiated emission measurements

Description: This test applies to harmonics/spurs that fall in the restricted bands listed in
Section 15.205.

Measurements were taken for OFDM MCS15 with 20 MHz and 40 MHz
channel bandwidths at the low, middle and high channels of operation. EUT
was set to transmit continuously with a 100% duty cycle. Radiated
measurements were taken both vertically and horizontally with both output
ports active. All other restricted band emissions were at least 20 dB under

the limit.
Limit: FCC Part 15.209
Results: Passed
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels

Comment : Both ports Tx setting 28.5; with 30 dBi Dish & 23 dBi Panel antennas

Date: 03-31-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
Margin (dB) = Limit (dBuV/m) - Total Level (dBpV/m)
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

Page 1/3  3/31/2014 11:24AM A33la F1H print
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MEASUREMENT RESULT:

3/31/2014 11:23AM

Frequency Level
MHz dBuv
79.850000 48.80
254.970000 45.05
249.980000 44 .41
264.970000 40.52
239.980000 41.53
259.970000 39.98
534.970000 29.27
189.325000 30.25
529.970000 28.13
244.970000 35.80
274.970000 34.09
229.970000 36.28
139.165000 32.55
544.970000 25.34
279.970000 30.54

Page 3/3 3/31/2014

Antenna
Factor
dBuv/m

6.
.70
.40
13.
.00
13.
18.
.33
18.
.20
13.
.40
.28
18.
13.

12
12

12

17

12

11
12

07

20

00
40

40

40

20
50

11:24AM

"A331a_F1H_Final "

System Total
Loss Level
dB dBpV/m
-23.3 31.6
-21.7 36.0
-21.8 35.1
-21.6 32.2
-21.7 31.8
-21.7 31.3
-19.7 28.0
-22.3 25.3
-19.8 26.7
-21.7 26.3
-21.6 25.9
-21.9 25.8
-22.7 22.1
-19.8 23.8
-21.5 22.5

A33la_FlH print

Limit

dBuv/m

40.
46.
46.
46.
46.
46.
46.
43.
46.
46.
46.
46.
43.
46.
46.

OO U O OO UTOOOOOOOo

Marg

10.
10.
13.
14.
14.
18.
18.
19.
19.
20.
20.
21.
22.
23.

in

dB

GONDBENE JWNOJIN 00O N

Height
Ant.

NEFEFRFRWNWREREWENWDNDEREWN

m

.70
.20
.20
.50
.00
.60
.00
.20
.00
.00
.00
.10
.90
.10
.00

EuT
Angle
deg

90
170
315
160
270
170
260
225
270
270
160

90
270
265
170

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK

Comment

None
None
None
None
None
None
None
None
None
None
None
None
None
None
None



FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels

Comment : Both ports Tx setting 28.5; with 30 dBi Dish & 23 dBi Panel antennas

Date: 03-31-2014

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization
Sample Equations: Total Level (dBuV/m) = Level (dBuV) + System Loss (dB) + Antenna Factor (dBuV/m)
24.6 = 35.51 + (=22.1) + 11.20
Margin (dB) = Limit (dBpV/m) - Total Level (dBpV/m)
15.4 = 40 - 24.6
Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT:

3/31/2014 11:12AM

Frequency Level
MHz dBuv
31.470000 45.34
254.980000 47.06
249.980000 45.74
80.525000 46.15
239.970000 41.97
264.970000 40.39
534.970000 33.09
259.980000 38.79
529.970000 30.92
244.970000 38.87
274.970000 36.05
191.025000 29.72
544.970000 28.24

Page 3/3 3/31/2014

Antenna
Factor
dBuv/m

11.
.70
.40
6.
.00
13.
18.
13.
18.
.20
13.
.30
18.

12
12

12

12

17

25

15
20
40
00
40
40

20

11:23AM

"A331 a_Fl V_Final"

System Total
Loss Level
dB dBpV/m
-24.1 32.4
-21.7 38.0
-21.8 36.4
-23.3 29.0
-21.7 32.2
-21.6 32.0
-19.7 31.8
-21.7 30.1
-19.8 29.5
-21.7 29.3
-21.6 27.9
-22.2 24.8
-19.8 26.7

A33la_F1V print

Limit

dBuv/m

40.
46.
46.
40.
46.
46.
46.
46.
46.
46.
46.
43.
46.

[eNt NoNoNoloNoNololoNoNoNe)

Marg
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m

.00
.50
.60
.00
.60
.30
.30
.50
.00
.60
.30
.00
.90

EuT
Angle
deg

350
180
340
315
330
180
225
180
225
340
180
170
225

Final
Detector

QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK
QUASI-PEAK

Comment

None
None
None
None
None
None
None
None
None
None
None
None
None



Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

,, Max/Ref Lwl Marker 2 [T1] RBW 30 kH=z RF Att 10 4B
87 dB* E0.76 dBpvVsm VBW 100 kHz
77 dAB* 7.25000000 GHz SWT 19 s Unit dBpv,/m
87
¥ol[T1] 50.76 dBEuv/m
80 - DUUUUUU \_TH
¥1([T1] 47.36 dBuv/o
5.46000000 GHz
F0
&0
D1 54 |[dB*
) ﬂ B
e
40
30
20
10
0
-10
-13
Start 1 GHz 675 MHz/ Stop 7.75 GHz

Date: 27 ..MAR.2014 09:53:48



Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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107 dB* 67.59 dBpvV/m VEW 300 kHz
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
107 dB* 65.94 dBpvV/m VEW 300 kHz
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.775 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

,, Max/Ref Lwl Marker 2 [T1] RBW 30 kH=z RF Att 10 4B
87 dB* E0.76 dBpvVsm VBW 100 kHz
77 dAB* 7.25000000 GHz SWT 19 s Unit dBpv,/m
87
¥2lliT1] 50.76 dBEuv/m
80 - DUUUUUU \_TH
¥1liT1] 47.64 dBuv/o
5.46000000 GHz
F0
&0
D1 54 |[dB*
. Mw/gx{v B
B
40
30
20
10
0
-10
-13
Start 1 GHz 675 MHz/ Stop 7.75 GHz

Date: 27 ..MAR.2014 09:56:27



Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Mid Channel Transmit = 5.775 GHz
20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Point-to-Point mode
Output power setting: 28.5

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.775 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.775 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
107 dB* 65.29 dBpv/m VEW 300 kHz
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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107 dB* 63.09 dBuv/m VEW 300 kHz
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

,, Max/Ref Lwl Marker 2 [T1] RBW 30 kH=z RF Att 10 4B
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 30 kH=z RF Att 10 4B
87 dB* 37.91 dBuv/m VEW 100 kHz
77 dB* 1.81162325 GHz SWT 19 s Unit dABpv./m
87
¥3)7T1] 37.91 dBpv/m
g0 L B o) e SR
¥1]fT1] 47.36 dBuv/o
o 5.46000000 GHz
Y21 0T1] 50.76 dBuv/m
7.25000000 GHz
&0
D1 54 |[dB*
50 Wﬂ ]
40 3

30

20

10

-10
-13

Start 1 GHz 675 MHz/ Stop 7.75 GHz

Date: 27 ..MAR.2014 12:59:24



Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

,, Max/Ref Lwl Marker 2 [T1] RBW 100 kHz RF Att 10 4B
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

,, Max/Ref Lwl Marker 2 [T1] RBW 30 kH=z RF Att 10 4B
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 30 kH=z RF Att 10 4B
87 dB* 47 .36 dBuv/m VBW 100 kHz
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

, Max/Ref Lwvl Marker 2 [T1] REBEW 100 kH=z RF Att 10 4B
107 dB* 66.83 dBuv/m VBEW 300 kHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B

High Channel Transmit = 5.825 GHz Point-to-Point mode

40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
107 dB* 64.60 dBpV/m VEW 300 kHz
77 dAB* 5.46000000 GOz SWT 1.7 s Unit dBpv,/m
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 30 kH=z RF Att 10 dB
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

,, Max/Ref Lwl Marker 2 [T1] RBW 30 kH=z RF Att 10 4B
87 dB* 5E0.99 dBpvVsm VBW 100 kHz
77 dAB* 7.25000000 GHz SWT 19 s Unit dBpv,/m
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

QGreen trace =

EUT transmitting on both ports at power setting 28.5

Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 100 kH=z RF Att 10 dB
107 dB* 60.12 dBuv/m VBW 300 kHz
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.740 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Peak
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 100 kH=z RF Att 10 4B
107 dB* 59.23 dBuv/m VEW 300 kHz
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Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.775 GHz
20 MHz channel BW

Point-to-Point mode
Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band

87

Limit / Detector: Average
Polarization = Horizontal

80

70

60

50

40

30

20

10

-10

-1z

Date

26.MAR.2014 13:33:406

Max/Ref Iwvl Marker 3 [T1] REW 30 kH=z RF Att 10 dB
87 dB* 29.90 dBpvV/m VBW 100 kHz
77 dB* 1.79809619 GHz SWT 19 s Unit dBpv/m
53 39.90 dBpv/m
V1 47 .64 dBuv/o
.46000000 GHz
Y2 50.99 dBpv/m
.25000000 GHz
D1 54 |dB*
1 W
3
h
Start 1 GHz 675 MHz/ Stop 7.75 GHz



Test Date:
Company:

EUT:
Test:

Operator:
Comment:

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.775 GHz
20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Point-to-Point mode
Output power setting: 28.5

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.775 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Peak

Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 100 kH=z RF Att 10 dB
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.775 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Peak

Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 100 kH=z RF Att 10 4B
107 dB* 58.68 dBuv/m VEW 300 kHz
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

Max/Ref Iwvl Marker 2z [T1] REW 30 kH=z RF Att 10 dB
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
107 dB* 64.69 dBuv/m VBW 300 kHz
77 dB* 5.46000000 GHz SWT 1.7 = Unit dBuv/m
107
Y| iT1] 64.69 dBuv/r
100 T e B
V| [T1] 67.52 dBuv/r
- 7.25000000 GHz
80
D1 74 |dB*

70

60

50

40

30

20

Start 1 GHz 675 MHz/ Stop 7.75 GH=z

Date: 260.MAR.2014 15:22:26



Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Point mode
20 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

QGreen trace =

EUT transmitting on both ports at power setting 28.5

Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band

Limit / Detector: Average
Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 30 kH=z RF Att 10 dB
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 30 kH=z RF Att 10 4B
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

QGreen trace =

EUT transmitting on both ports at power setting 28.5

Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 100 kH=z RF Att 10 dB
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Low Channel Transmit = 5.750 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
107 dB* 65.25 dBpvV/m VEW 300 kHz
77 dAB* 5.46000000 GOz SWT 1.7 s Unit dBpv,/m
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.785 GHz
40 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Point-to-Point mode
Output power setting: 28.5

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 30 kH=z RF Att 10 4B
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna
Operator: Craig B
Comment: Mid Channel Transmit = 5.785 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
107 dB* 64.66 dBuv/m VBW 300 kHz
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.785 GHz
40 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Point-to-Point mode
Output power setting: 28.5

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.

Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen

that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band

Limit / Detector: Peak
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 100 kH=z RF Att 10 4B
107 dB* 58.47 dBuv/m VEW 300 kHz
77 dB* 1.81162325 GHz SWT 1.7 s Unit dABpv./m
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average

Polarization = Horizontal

Max/Ref Iwvl Marker 3 [T1] REW 30 kH=z RF Att 10 dB
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

NOTE: Marker #3 is not in a restricted band
Limit / Detector: Average
Polarization = Vertical

, Max/Ref Lwvl Marker 3 [T1] REBEW 30 kH=z RF Att 10 4B
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Iwvl Marker 1 [T1] REW 100 kH=z RF Att 10 dB
107 dB* 65.36 dBuv/m VBW 300 kHz
77 dB* 5.46000000 GHz SWT 1.7 = Unit dBuv/m
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Point mode
40 MHz channel BW Output power setting: 28.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

NOTE: Due to the high output power setting, along with the high gain antenna, lowering the
attenuation enough to put the noise floor under the limit line resulted in an overload condition.
Therefore, the RBW was lowered in order to get the noise floor under the limit line. It can be seen
that there are no emissions from the EUT in the restricted bands from 1 GHz to 7.75 GHz.

Green trace = EUT transmitting on both ports at power setting 28.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

,, Max/Ref Lwl Marker 1 [T1] RBW 100 kHz RF Att 10 4B
107 dB* 64.94 dBpvV/m VEW 300 kHz
77 dAB* 5.46000000 GOz SWT 1.7 s Unit dBpv,/m
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 10.5

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

Marker 3 [T1] REW 1 MHZ RF Att 10 dB
36.41 dBuv,/m TBW 3 MH=Z
1.77104208 GHz SWT 68 ms Unit dBpv,/m
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

Marker 4 [T1] REW 1 MHZ RF Att 10 dB
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Lwvl Marker 3 [T1] REW 1 MHZ RF Att 10 dB
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Low Channel Transmit = 5.740 GHz
20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

Point-to-Multipoint mode
Output power setting: 10.5

Max/Ref Lwvl Marker 3 [T1] REW 1 MHZ RF Att 10 dB
107 dB* 54.33 dBpv/m VBW 3 MHZ
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

Marker 4 [T1] REW 1 MHZ RF Att 10 dB
47 .83 dBpv/m TBW 3 MH=Z
5.01753507 GHz SWT 68 ms Unit dBpv,/m
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 10.5

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

Marker 4 [T1] REW 1 MHZ RF Att 10 dB
46.51 dBpv/m TBW 3 MH=Z
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Max/Ref Lwvl Marker 4 [T1] REW 1 MHZ RF Att 10 dB
107 dB* 58.24 dBpv/m VBW 3 MH=z
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

Max/Ref Lwvl Marker 4 [T1] REW 1 MHZ RF Att 10 dB
107 dB* 57.77 dBpv/m VBW 3 MHZ
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW Output power setting: 10.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

Marker 4 [T1] REW 1 MHZ RF Att 10 dB
47 .55 dBpv/m TBW 3 MH=Z
5.01753507 GHz SWT 68 ms Unit dBpv,/m
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW Output power setting: 10.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

Marker 4 [T1] REW 1 MHZ RF Att 10 dB
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B

High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 10.5

Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Output power setting: 10.5
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ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna
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High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz
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Restricted Band-edges = 5.46 GHz and 7.25 GHz
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF
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Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF
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EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 10.5

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF
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ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B
Mid Channel Transmit = 5.785 GHz
40 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF
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Polarization = Vertical

Point-to-Multipoint mode
Output power setting: 10.5
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW Output power setting: 10.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW Output power setting: 1.0
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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03-27-2014

Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Craig B

40 MHz channel BW
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Point-to-Multipoint mode
Output power setting: 10.5

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak

Polarization = Horizontal
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 23 dBi Panel antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW Output power setting: 10.5
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 10.5
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical
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Test Date: 03-26-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment: Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF
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ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment: Low Channel Transmit = 5.740 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna
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Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0
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Blue trace = EUT transmit turned OFF
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna
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Mid Channel Transmit = 5.775 GHz Point-to-Multipoint mode
20 MHz channel BW Output power setting: 1.0
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Blue trace = EUT transmit turned OFF
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna
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Restricted Band Measurements — Radiated with 30 dBi Dish antenna
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High Channel Transmit = 5.835 GHz Point-to-Multipoint mode
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EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-26-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B

High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF
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Test Date: 03-27-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.835 GHz Point-to-Multipoint mode

20 MHz channel BW Output power setting: 1.0
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Green trace =

03-26-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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£E1.66 dBpvV/m VEW 3 MH=z

7.25000000 GH= SWT 68 ms Unit dBpv ./ m
87

¥oliT1] 51.68 dBpV/o

80 - DUUUUUU \_TH

¥1(l[(T1] 49.4% dBuv/o

5.46000000 GHz
70
a0

L D1 54 |dB*

& Tt

50
WM

40
30
20
10
0
-10
-13

Start 1 GH=z a75 MH=z/ Stop 7.75 GHz

Date:

26.MAR.2014 13:05:52



Test Date:
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EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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Test Date: 03-26-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment: Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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Test Date:
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EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Low Channel Transmit = 5.750 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical
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Test Date: 03-26-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal

Marker 2 [T1] RBW 1 MH=Z REF ALt 10 dB
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Test Date: 03-27-2014

Company: Cambium Networks

EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment: Mid Channel Transmit = 5.785 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Vertical

Marker 2 [T1] REW 1 MHZ RF Att 10 dB
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Test Date: 03-26-2014

Company: Cambium Networks
EUT: ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Test: Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Operator: Craig B

Comment:  High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW Output power setting: 1.0
Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Horizontal

Marker 2 [T1] REW 1 MHZ RF Att 10 dB
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Test Date:
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EUT:
Test:
Operator:
Comment:

Green trace =

03-27-2014
Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4
Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B

High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW

Restricted Band-edges = 5.46 GHz and 7.25 GHz

EUT transmitting on both ports at power setting 1.0

Blue trace = EUT transmit turned OFF

Limit / Detector: Average
Polarization = Vertical

Output power setting: 1.0
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Test Date:
Company:
EUT:
Test:
Operator:
Comment:

03-26-2014

Cambium Networks

ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B
High Channel Transmit = 5.825 GHz Point-to-Multipoint mode
40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF

Limit / Detector: Peak
Polarization = Horizontal
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Test Date:
Company:
EUT:

Test:

Operator:
Comment:

03-26-2014
Cambium Networks
ePMP STA 5.7 GHz OFDM ESN: 000456C560B4

Restricted Band Measurements — Radiated with 30 dBi Dish antenna

Craig B

High Channel Transmit = 5.825 GHz Point-to-Multipoint mode

40 MHz channel BW Output power setting: 1.0

Restricted Band-edges = 5.46 GHz and 7.25 GHz

Green trace = EUT transmitting on both ports at power setting 1.0
Blue trace = EUT transmit turned OFF
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FCC Part 15. 209

Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM  ESN:. 000456C560B4
Manuf act urer: Canbi um Net wor ks

OQperating Condition: 70 deg C 26% R H.

Test Site: DLS OF. Gl

Operator: Craig B

Test Specification: Restricted Band em ssions; 20 & 40 MHz ch BWs; L, MH channels

Comrent : Bot

h ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-27-2014

TEXT: "Horz 3 neters
Short Description:

Test Set-up: EUT Meas
Sanpl e Equati ons: Tota
24. 6
Mar g

15. 4

Graph Markers: +

Test Set-up

ured at 3 Meters with HORI ZONTAL Antenna Pol ari zati on

| Level (dBuV/ m Level (dBuV) + System Loss(dB) + Antenna Factor (dBuV/ m

35. 51 + (-22.1) +11.20

i n(dB) Linmit(dBuV/m) - Total Level (dBuV/m

40 - 24.6

Frequency marker (Level of narker not related to final |evel)
Fi nal maxi m zed | evel using Quasi-Peak detector

Final maxi m zed | evel using Average dector

Final maxi m zed | evel using Peak detector

Background Scan Peak Detector (Optional)

Background Scan Average Detector (Optional)
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VEASUREMENT RESULT:
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-28-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level(dBuvV/m) = Level(dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

Margin(dB) = Limit(dBuv/m) - Total Level(dBuv/m)

Graph Markers: + Frequency marker (Level of marker not related to final level)
| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328d_sh_Final™
3/28/2014 1:29PM
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Factor
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-28-2014

TEXT: "Horz 1 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 1 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level(dBuvV/m) = Level(dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

Margin(dB) = Limit(dBuv/m) - Total Level(dBuv/m)

Graph Markers: + Frequency marker (Level of marker not related to final level)
| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328e_sh_Final™
3/28/2014 1:50PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m
31485.000000 49.25 47.49
27661 .600000 49.84 46.48
37855.400000 45.09 45.40
31485.000000 62.59 47.49
27661 .600000 62.59 46.48
37855.400000 57.99 45.40
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM  ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 70 deg C 26% R.H.

Test Site: DLS O.F. G1

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW"s; L,M,H channels
Comment: Both ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-27-2014

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

- Background Scan Peak Detector (Optional)

- Background Scan Average Detector (Optional)
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MEASUREMENT RESULT: "A327g_sv_Final"
3/27/2014 3:20PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m
12436.200000 35.34 39.69
16058.200000 37.60 37.72
8576.800000 34.26 37.28
12436.200000 48.06 39.69
16058.200000 50.87 37.72
8576.800000 47.11 37.28
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System Tota
Loss Leve

dB  dBuv/
-36.0 39
-37.1 38
-35.3 36
-36.0 51
-37.1 51
-35.3 49
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-28-2014

TEXT: "Vert 3 meters"
Short Description: Test Set-up

Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328d_sv_Final™
3/28/2014 1:33PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m

21617 .800000 38.01 46 .53
24770.000000 36.37 46.24
18179.600000 35.87 44 _07
21617.800000 50.97 46 .53
24770.000000 49._65 46.24
18179.600000 48.44 44 .07
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System  Total
Loss Level

dB  dBuv/m
-39.8  44.8
-38.7  44.0
-39.1  40.9
-39.8  57.7
-38.7  57.2
-39.1 53.4
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 23 dBi Panel antenna

Date: 03-28-2014

TEXT: "Vert 1 meters"
Short Description: Test Set-up

Test Set-up: EUT Measured at 1 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328e_sv_Final™
3/28/2014 1:54PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m

35684 .200000 45.89 48.46
39370.400000 48.62 45.89
28268.000000 49_32 46 .58
35684 .200000 59.19 48.46
39370.400000 61.43 45.89
28268.000000 62.47 46 .58
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System  Total

Loss Leve

dB  dBuv/m
-46.4  47.9
-47.0  47.6
-50.4  45.5
-46.4  61.2
-47.0  60.4
-50.4  58.6
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM  ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 70 deg C 27% R.H.

Test Site: DLS O.F. G1

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

- Background Scan Peak Detector (Optional)

- Background Scan Average Detector (Optional)
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MEASUREMENT RESULT: "A328a_sh_Final"
3/28/2014 9:49AM

Frequency Level Antenna System Total Limit Margin Height EuT Final Comment
Factor Loss Level Ant. Angle Detector
MHZz dBuvV  dBuV/m dB dBuv/m dBuV/m dB m deg
17216.650000 43.35 42.35 -36.2 49.5 54.0 4.5 1.21 0 AVERAGE 20 MHz; low ch
17322.410000 40.75 43.50 -35.7 48.5 54.0 5.5 1.22 0 AVERAGE 20 MHz; mid ch
17216.650000 60.07 42.35 -36.2 66.2 74.0 7.8 1.21 0 MAX PEAK 20 MHz; low ch
17506.210000 36.78 44.58 -35.3 46.1 54.0 7.9 1.23 0 AVERAGE 20 MHz; high ch
17322.410000 58.16 43.50 -35.7 65.9 74.0 8.1 1.22 0 MAX PEAK 20 MHz; mid ch
11550.050000 38.01 40.36 -35.5 42.9 54.0 11.1 1.35 0 AVERAGE 20 MHz; mid ch
17506.210000 50.04 44.58 -35.3 59.3 74.0 14.7 1.23 0 MAX PEAK 20 MHz; high ch
11550.050000 51.23 40.36 -35.5 56.1 74.0 17.9 1.35 0 MAX PEAK 20 MHz; mid ch
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Horz 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level(dBuvV/m) = Level(dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

Margin(dB) = Limit(dBuv/m) - Total Level(dBuv/m)

Graph Markers: + Frequency marker (Level of marker not related to final level)
| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328b_sh_Final™
3/28/2014 1:08PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m
21618.600000 38.07 46 .53
24752 .400000 36.71 46.23
18172.600000 35.87 44 _06
21618.600000 51.11 46 .53
24752 .400000 49._65 46.23
18172.600000 48.17 44 .06
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System Tota
Loss Leve

dB  dBuv/
-39.8 44
-38.7 44
-39.1 40
-39.8 57
-38.7 57
-39.1 53
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Horz 1 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 1 Meters with HORIZONTAL Antenna Polarization
Equations: Total Level(dBuvV/m) = Level(dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

Margin(dB) = Limit(dBuv/m) - Total Level(dBuv/m)

Graph Markers: + Frequency marker (Level of marker not related to final level)
| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328f_sh_Final™
3/28/2014 2:41PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m
31883.800000 49_63 47.77
36989.200000 47.00 46.28
29107 .800000 47.50 46 .56
31883.800000 63.93 47.77
36989.200000 59.87 46.28
29107 .800000 61.05 46 .56
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System  Total

Loss Leve

dB  dBuv/m
-50.4  47.0
-47.2  46.1
-49.1  45.0
-50.4  61.3
-47.2  59.0
-49.1  58.5
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM  ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 70 deg C 27% R.H.

Test Site: DLS O.F. G1

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Vert 3 meters"

Short Description: Test Set-up
Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector

- Background Scan Peak Detector (Optional)

- Background Scan Average Detector (Optional)
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MEASUREMENT RESULT: "A328a_sv_Final"

3/28/2014 10:07AM
Frequency
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Page 3/3
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System  Total
Loss Level

dB  dBuv/m
-35.7  46.9
-35.7  62.4
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-35.3  51.1
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Vert 3 meters"
Short Description: Test Set-up

Test Set-up: EUT Measured at 3 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328b_sv_Final™
3/28/2014 1:05PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m

25602 .400000 34.69 46 .53
22468.400000 38.07 46.35
18994200000 37.04 44 .82
25602 .400000 47.48 46 .53
22468.400000 50.58 46.35
18994200000 49_65 44 .82
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Loss Leve

dB  dBuv/m
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-40.8  43.6
-39.6  42.3
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-39.6  54.9
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FCC Part 15.209
Electric Field Strength

EUT: ePMP STA 5.7 GHz OFDM, ESN: 000456C560B4

Manufacturer: Cambium Networks

Operating Condition: 68 deg. F; 32% R_.H.

Test Site: DLS O.F. Site 2

Operator: Craig B

Test Specification: Restricted Band emissions; 20 & 40 MHz ch BW; L,M,H channels
Comment: Both ports Tx setting 28.5; with 30 dBi Dish antenna

Date: 03-28-2014

TEXT: "Vert 1 meters"
Short Description: Test Set-up

Test Set-up: EUT Measured at 1 Meters with VERTICAL Antenna Polarization

Sample Equations: Total Level(dBuv/m) Level (dBuV) + System Loss(dB) + Antenna Factor(dBuv/m)

24.6 35.51 + (-22.1) + 11.20
Margin(dB) = Limit(dBuvV/m) - Total Level(dBuv/m)
15.4 = 40 - 24.6

Graph Markers: + Frequency marker (Level of marker not related to final level)

| Final maximized level using Quasi-Peak detector
X Final maximized level using Average dector

# Final maximized level using Peak detector
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MEASUREMENT RESULT: ""A328f_sv_Final™
3/28/2014 2:46PM

Frequency Level Antenna
Factor

MHZz dBuvV  dBuV/m
31926.600000 48.79 47.82
26932.600000 50.18 46 .37
39093.000000 47.34 45.73
39093.000000 60.53 45.73
31926.600000 61.69 47.82
26932.600000 63.13 46 .37
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System  Total

Loss Leve

dB  dBuv/m
-50.3  46.3
-50.4  46.1
-47.0  46.0
-47.0  59.2
-50.3  59.2
-50.4  59.1
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DLS/

ELECTRONIC SYSTEMS, INC.

Company: Cambium Networks

Model Tested: C058900P122A
Report Number: 19896
DLS Project: 6493

166 South Carter, Genoa City, W1 53128

END OF REPORT

Revision # | Date Comments By
1.0 04-04-2014 Preliminary Release JS
1.1 04-17-2014 Model Number correction IS
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